
2412 SERIES LIFT ASSEMBLY

DO NOT SCALE DRAWING

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2

INSPECTION DIMENSION.

.1

DENOTES REQUIRED

1°

X.XX 

SOUTHWIRE.

CRITICAL DIMENSION

TEMPLATE NUMBER: 631-00023

MAINTAINED ONLINE IN OMNIFY.

USE DIMENSIONS ONLY

X.X 

REFERENCE ONLY. MASTER VERSION IS 

.005
TITLE:

SIZE

784750
DWG.  NO.

WEIGHT: SCALE: 1:48

1

3rd ANGLE PROJECTION

11-30-21

DATE

PER

SHEET 1 OF 1

ISO STANDARD FOR

ENGINEER

DRAWN

NAME

APRV BY

AUTHENTICATION

PROJECT

PRINTED COPIES OF THIS DOCUMENT ARE 

X.XXX 
.01

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN INCHES

ANGLES 

THIS DOCUMENT IS ISSUED BY SOUTHWIRE ON 
THE UNDERSTANDING THAT IT IS STRICTLY 
CONFIDENTIAL AND MAY NOT BE 
REPRODUCED OR UTILIZED IN ANY WAY 
WITHOUT THE PRIOR WRITTEN PERMISSION OF 

.XXX±.XX

2412 LIFT ASSEMBLY

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784715 BASE ASSEMBLY 2412 LIFT 1
2 784720 BOTTOM MAST ASSEMBLY 2412 LIFT 1
3 784730 CENTER MAST ASSEMBLY 2412 LIFT 1
4 784740 TOP MAST ASSEMBLY 2412 LIFT 1
5 784765 CARRIAGE ASSEMBLY 2412 LIFT 1
6 784770 FORK ASSEMBLY 2400 LIFT 1
7 784775 WINCH MOUNTING WELDMENT 2400 1
8 784784 SPREADER PLATE ASSEMBLY 2400 1
9 784785 WINCH ASSEMBLY, 2400 LIFT 1

10 784790 LOAD LINE 2412 1
11 784282 TOP HANDLE ASSEMBLY 2400 1
12 782910 ROPE  RET. WASHER 1
13 783575 STOP BLOCK 3
14 784251 MAST BRACE (LEFT) 2200 LIFT 1
15 784252 MAST BRACE (RIGHT) 2200 LIFT 1
16 784748 MAST COVER ALUM -TOP 2400 1
17 784749 MAST COVER ALUM -BTM 2400 2
18 776055 SCREW, SM #8 X 3/4 SELF TAPPING 12
19 784778 SHAFT, WHEEL 2400 LIFT 1
20 779012 WHEEL, POLYOLEFIN 3" 2
21 784394 SPACER, PULLEY 1/2" 1
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 771052 SCREW, HHC 5/16-18 X 1 PLTD 6
24 771107 SCREW, HHC 3/8-16 X 1 7
25 771260 SCREW, FHSC 3/8-16 X 1.25"LN 1
26 771090 SCREW, HHC 3/8-16 X 1.5" 2
27 771261 SCREW, SHC 1/2-13 X 1-1/4 3
28 772502 NUT, LOCK LOW PROFILE 5/16-18 6
29 772355 NUT, INSERT LOCK 3/8-16 10
30 773042 WASHER, FLAT 5/16 4
31 773022 WASHER, FLAT 3/8 SAE HARDENED 4
32 773040 WASHER, FLAT 3/8 2
33 784827 MAST HOLD DOWN, BAR TYPE 2400 1

27

4

3

2

27

31

10

29 25

6

5

13
27

17

24

13

12

24

26

29

26 24

28

23

32

24
15

19

30

28

29

33

30

23

24

18

18

29

23

30

18
28

9

31

28
18

11

28

24

18

2929

13

18

16

29

28

29

23

31

17

18

22

20

21

20

8

29

14

29

1

24

22 18

32

31

DO NOT SCALE DRAWING

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2

INSPECTION DIMENSION.

.1

DENOTES REQUIRED

1°

X.XX 

SOUTHWIRE.

CRITICAL DIMENSION

TEMPLATE NUMBER: 631-00023

MAINTAINED ONLINE IN OMNIFY.

USE DIMENSIONS ONLY

X.X 

REFERENCE ONLY. MASTER VERSION IS 

.005
TITLE:

SIZE

784750
DWG.  NO.

WEIGHT: SCALE: 1:48

1

3rd ANGLE PROJECTION

11-30-21

DATE

PER

SHEET 1 OF 1

ISO STANDARD FOR

ENGINEER

DRAWN

NAME

APRV BY

AUTHENTICATION

PROJECT

PRINTED COPIES OF THIS DOCUMENT ARE 

X.XXX 
.01

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN INCHES

ANGLES 

THIS DOCUMENT IS ISSUED BY SOUTHWIRE ON 
THE UNDERSTANDING THAT IT IS STRICTLY 
CONFIDENTIAL AND MAY NOT BE 
REPRODUCED OR UTILIZED IN ANY WAY 
WITHOUT THE PRIOR WRITTEN PERMISSION OF 

.XXX±.XX

2412 LIFT ASSEMBLY

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784715 BASE ASSEMBLY 2412 LIFT 1
2 784720 BOTTOM MAST ASSEMBLY 2412 LIFT 1
3 784730 CENTER MAST ASSEMBLY 2412 LIFT 1
4 784740 TOP MAST ASSEMBLY 2412 LIFT 1
5 784765 CARRIAGE ASSEMBLY 2412 LIFT 1
6 784770 FORK ASSEMBLY 2400 LIFT 1
7 784775 WINCH MOUNTING WELDMENT 2400 1
8 784784 SPREADER PLATE ASSEMBLY 2400 1
9 784785 WINCH ASSEMBLY, 2400 LIFT 1

10 784790 LOAD LINE 2412 1
11 784282 TOP HANDLE ASSEMBLY 2400 1
12 782910 ROPE  RET. WASHER 1
13 783575 STOP BLOCK 3
14 784251 MAST BRACE (LEFT) 2200 LIFT 1
15 784252 MAST BRACE (RIGHT) 2200 LIFT 1
16 784748 MAST COVER ALUM -TOP 2400 1
17 784749 MAST COVER ALUM -BTM 2400 2
18 776055 SCREW, SM #8 X 3/4 SELF TAPPING 12
19 784778 SHAFT, WHEEL 2400 LIFT 1
20 779012 WHEEL, POLYOLEFIN 3" 2
21 784394 SPACER, PULLEY 1/2" 1
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 771052 SCREW, HHC 5/16-18 X 1 PLTD 6
24 771107 SCREW, HHC 3/8-16 X 1 7
25 771260 SCREW, FHSC 3/8-16 X 1.25"LN 1
26 771090 SCREW, HHC 3/8-16 X 1.5" 2
27 771261 SCREW, SHC 1/2-13 X 1-1/4 3
28 772502 NUT, LOCK LOW PROFILE 5/16-18 6
29 772355 NUT, INSERT LOCK 3/8-16 10
30 773042 WASHER, FLAT 5/16 4
31 773022 WASHER, FLAT 3/8 SAE HARDENED 4
32 773040 WASHER, FLAT 3/8 2
33 784827 MAST HOLD DOWN, BAR TYPE 2400 1

27

4

3

2

27

31

10

29 25

6

5

13
27

17

24

13

12

24

26

29

26 24

28

23

32

24
15

19

30

28

29

33

30

23

24

18

18

29

23

30

18
28

9

31

28
18

11

28

24

18

2929

13

18

16

29

28

29

23

31

17

18

22

20

21

20

8

29

14

29

1

24

22 18

32

31

2411_Series2400Lift_diagrams.indd   12411_Series2400Lift_diagrams.indd   1 12/3/24   8:56 AM12/3/24   8:56 AM



7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 2
784715

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

BASE ASSEMBLY 2412 LIFT

AS NOTED
FINISH DNU

88.718 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784799 BASE WELDMENT 2416 LIFT 1

2 784810 FRONT LEG ASSEMBLY 2412 LIFT 2

3 784820 LEG LOCK ASSEMBLY 2400 LIFT 2

4 779031 WHEEL, 8" THERMOPLASTIC GRAY 2
5 779036 CASTER, 3" DUAL WHEEL SWIVEL W/BRAKE 2
6 784585 AXLE, 2412 LIFT 1

7 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2

8 779905 CAP, 2" OD TUBE, BLACK 2

9 772358 NUT, INSERT JAM 1/2 -13 2

10 772502 NUT, LOCK LOW PROFILE 5/16-18 8

11 771049 SCREW, BHC 5/16-18 X .625"LN 8

12 771142 SCREW,HHC 1/2-13 X 3" 2

13 773060 WASHER, FLAT 1/2 USS 4
14 784907 AXLE SUPPORT REINFORCEMENT WELDMENT 1

2

13

13

13

134

14

11

7

7

6

5

10

12

9

8

3

4 1

2412 BASE ASSEMBLY (784715)

7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 2
784715

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

BASE ASSEMBLY 2412 LIFT

AS NOTED
FINISH DNU

88.718 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784799 BASE WELDMENT 2416 LIFT 1

2 784810 FRONT LEG ASSEMBLY 2412 LIFT 2

3 784820 LEG LOCK ASSEMBLY 2400 LIFT 2

4 779031 WHEEL, 8" THERMOPLASTIC GRAY 2
5 779036 CASTER, 3" DUAL WHEEL SWIVEL W/BRAKE 2
6 784585 AXLE, 2412 LIFT 1

7 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2

8 779905 CAP, 2" OD TUBE, BLACK 2

9 772358 NUT, INSERT JAM 1/2 -13 2

10 772502 NUT, LOCK LOW PROFILE 5/16-18 8

11 771049 SCREW, BHC 5/16-18 X .625"LN 8

12 771142 SCREW,HHC 1/2-13 X 3" 2

13 773060 WASHER, FLAT 1/2 USS 4
14 784907 AXLE SUPPORT REINFORCEMENT WELDMENT 1

2

13

13

13

134

14

11

7

7

6

5

10

12

9

8

3

4 1

BASE WELDMENT, 2400 SERIES LIFTS

2411_Series2400Lift_diagrams.indd   22411_Series2400Lift_diagrams.indd   2 12/3/24   8:56 AM12/3/24   8:56 AM



2412 FRONT LEG ASSEMBLY (784810)

2411_Series2400Lift_diagrams.indd   32411_Series2400Lift_diagrams.indd   3 12/3/24   8:56 AM12/3/24   8:56 AM



2416 SERIES LIFT ASSEMBLY

7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
784751 Exploded Veiw

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

473.701 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

13

4
3

3

2
11

29

12

31

25

6
5

27

10

27

13
27

13

27
13

34
1718

18

29

824

2828

16

1818

24

31

24

9

7

?23

3033

14

1528

30

23

1

29

24

26

32
26

29

24

29

22

20

21

20

19

22

28

3023

18

18

28

2818

1818

29

31

24

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784717 BASE ASSEMBLY 2416 LIFT 1
2 784720 BOTTOM MAST ASSEMBLY 2412 LIFT 1
3 784730 CENTER MAST ASSEMBLY 2412 LIFT 2
4 784740 TOP MAST ASSEMBLY 2412 LIFT 1
5 784765 CARRIAGE ASSEMBLY 2412 LIFT 1
6 784770 FORK ASSEMBLY 2400 LIFT 1
7 784775 WINCH MOUNTING WELDMENT 2400 1
8 784784 SPREADER PLATE ASSEMBLY 2400 1
9 784785 WINCH ASSEMBLY, 2400 LIFT 1

10 784795 LOAD LINE EVENTER 16 1
11 784282 TOP HANDLE ASSEMBLY 2400 1
12 782910 ROPE  RET. WASHER 1
13 783575 STOP BLOCK 4
14 784251 MAST BRACE (LEFT) 2200 LIFT 1
15 784252 MAST BRACE (RIGHT) 2200 LIFT 1
16 784748 MAST COVER ALUM -TOP 2400 1
17 784749 MAST COVER ALUM -BTM 2400 2
18 776055 SCREW, SM #8 X 3/4 SELF TAPPING 12
19 784778 SHAFT, WHEEL 2400 LIFT 1
20 779012 WHEEL, POLYOLEFIN 3" 2
21 784394 SPACER, PULLEY 1/2" 1
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 771052 SCREW, HHC 5/16-18 X 1 PLTD 6
24 771107 SCREW, HHC 3/8-16 X 1 7
25 771260 SCREW, FHSC 3/8-16 X 1.25"LN 1
26 771090 SCREW, HHC 3/8-16 X 1.5" 2
27 771261 SCREW, SHC 1/2-13 X 1-1/4 4
28 772502 NUT, LOCK LOW PROFILE 5/16-18 6
29 772355 NUT, INSERT LOCK 3/8-16 10
30 773042 WASHER, FLAT 5/16 4
31 773022 WASHER, FLAT 3/8 SAE HARDENED 4
32 773040 WASHER, FLAT 3/8 2
33 784827 MAST HOLD DOWN, BAR TYPE 2400 1
34 783936 OUTRIGGER ASSEMBLY 2416 LIFT 1

7XXXX

7XXXX

X
10

D

C

B

A
A

B

C

D

26 113 9 511 4

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

PERMISSION OF SUMNER 
WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV

SCALE: 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
784751 Exploded Veiw

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

12

INTERPRET GEOMETRIC

IN PART OR AS A WHOLE 

3

LLC. ANY REPRODUCTION 

7

PROPERTY OF SUMNER MFG 
DRAWING IS THE SOLE 

13

CONTAINED IN THIS 
THE INFORMATION 

12

8

.005

NOTES/COMMENTS:

AS NOTED
FINISH DNU

473.701 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 191011

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

13

4
3

3

2
11

29

12

31

25

6
5

27

10

27

13
27

13

27
13

34
1718

18

29

824

2828

16

1818

24

31

24

9

7

?23

3033

14

1528

30

23

1

29

24

26

32
26

29

24

29

22

20

21

20

19

22

28

3023

18

18

28

2818

1818

29

31

24

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784717 BASE ASSEMBLY 2416 LIFT 1
2 784720 BOTTOM MAST ASSEMBLY 2412 LIFT 1
3 784730 CENTER MAST ASSEMBLY 2412 LIFT 2
4 784740 TOP MAST ASSEMBLY 2412 LIFT 1
5 784765 CARRIAGE ASSEMBLY 2412 LIFT 1
6 784770 FORK ASSEMBLY 2400 LIFT 1
7 784775 WINCH MOUNTING WELDMENT 2400 1
8 784784 SPREADER PLATE ASSEMBLY 2400 1
9 784785 WINCH ASSEMBLY, 2400 LIFT 1

10 784795 LOAD LINE EVENTER 16 1
11 784282 TOP HANDLE ASSEMBLY 2400 1
12 782910 ROPE  RET. WASHER 1
13 783575 STOP BLOCK 4
14 784251 MAST BRACE (LEFT) 2200 LIFT 1
15 784252 MAST BRACE (RIGHT) 2200 LIFT 1
16 784748 MAST COVER ALUM -TOP 2400 1
17 784749 MAST COVER ALUM -BTM 2400 2
18 776055 SCREW, SM #8 X 3/4 SELF TAPPING 12
19 784778 SHAFT, WHEEL 2400 LIFT 1
20 779012 WHEEL, POLYOLEFIN 3" 2
21 784394 SPACER, PULLEY 1/2" 1
22 774053 COTTER, CIRCLE Z/P 0.048 X 0.75" 2
23 771052 SCREW, HHC 5/16-18 X 1 PLTD 6
24 771107 SCREW, HHC 3/8-16 X 1 7
25 771260 SCREW, FHSC 3/8-16 X 1.25"LN 1
26 771090 SCREW, HHC 3/8-16 X 1.5" 2
27 771261 SCREW, SHC 1/2-13 X 1-1/4 4
28 772502 NUT, LOCK LOW PROFILE 5/16-18 6
29 772355 NUT, INSERT LOCK 3/8-16 10
30 773042 WASHER, FLAT 5/16 4
31 773022 WASHER, FLAT 3/8 SAE HARDENED 4
32 773040 WASHER, FLAT 3/8 2
33 784827 MAST HOLD DOWN, BAR TYPE 2400 1
34 783936 OUTRIGGER ASSEMBLY 2416 LIFT 1

2411_Series2400Lift_diagrams.indd   42411_Series2400Lift_diagrams.indd   4 12/3/24   8:56 AM12/3/24   8:56 AM



2416 BASE ASSEMBLY (784717)

BASE WELDMENT, 2400 SERIES LIFTS

2411_Series2400Lift_diagrams.indd   52411_Series2400Lift_diagrams.indd   5 12/3/24   8:56 AM12/3/24   8:56 AM



2416 FRONT LEG ASSEMBLY (784813)

2411_Series2400Lift_diagrams.indd   62411_Series2400Lift_diagrams.indd   6 12/3/24   8:56 AM12/3/24   8:56 AM



MAST ASSEMBLY

2411_Series2400Lift_diagrams.indd   72411_Series2400Lift_diagrams.indd   7 12/3/24   8:56 AM12/3/24   8:56 AM



CARRIAGE ASSEMBLY (784765)

2411_Series2400Lift_diagrams.indd   82411_Series2400Lift_diagrams.indd   8 12/3/24   8:56 AM12/3/24   8:56 AM



BRAKE KIT ASSEMBLY (784755)

7XXXX

7XXXX

X

LLC. ANY REPRODUCTION 

NOTES/COMMENTS:

AS NOTED MATERIAL CODE

DNU

DNU

FINISH

21.109 LBS.

MATERIAL

DATE

WEIGHT

DNUDNU
DNU

DNU
DNU
DNU
DNU

NEXT ASSEMBLY

D

C

B

A
A

B

INTERPRET GEOMETRIC

THE INFORMATION 

MFG LLC IS PROHIBITED.

DNUDNU

UNLESS OTHERWISE SPECIFIED

SCALE: 

REVDWG.  NO.

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

2

7 6 5 4 3 2 1

.010

PROPRIETARY AND CONFIDENTIAL

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
34567

784755

SUMNER MFG LLC

WITHOUT THE WRITTEN 

1

NAME

DO NOT SCALE DRAWING

DRAWING IS THE SOLE 

8

D

Q.A.

8

C

MFG APPR.

TITLE:

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784765 CARRAGE ASSEMBLY                   
(NOT INCLUDED) 1

2 784692 MAST BRAKE ASSEMBLY 1
3 771350 SCREW, SHOULDER 1/2 X 1/2 1

4 779900 SCREW, ADJUSTING (OHIO ES2112) 
EYE BOLT 1

5 772350 NUT, INSERT JAM 3/8 - 16 1
6 772076 NUT, INSERT LOCK 1/4-20 1
7 783530 BRAKE SPRING 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784765 CARRAGE ASSEMBLY                   
(NOT INCLUDED) 1

2 784692 MAST BRAKE ASSEMBLY 1
3 771350 SCREW, SHOULDER 1/2 X 1/2 1

4 779900 SCREW, ADJUSTING (OHIO ES2112) 
EYE BOLT 1

5 772350 NUT, INSERT JAM 3/8 - 16 1
6 772076 NUT, INSERT LOCK 1/4-20 1
7 783530 BRAKE SPRING 1

3

3

5 1

6

7

2

2

7

3

3
6

5

2400/EVENTER16
BRAKE KIT
PN: 784755

7XXXX

7XXXX

X

LLC. ANY REPRODUCTION 

NOTES/COMMENTS:

AS NOTED MATERIAL CODE

DNU

DNU

FINISH

21.109 LBS.

MATERIAL

DATE

WEIGHT

DNUDNU
DNU

DNU
DNU
DNU
DNU

NEXT ASSEMBLY

D

C

B

A
A

B

INTERPRET GEOMETRIC

THE INFORMATION 

MFG LLC IS PROHIBITED.

DNUDNU

UNLESS OTHERWISE SPECIFIED

SCALE: 

REVDWG.  NO.

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

2

7 6 5 4 3 2 1

.010

PROPRIETARY AND CONFIDENTIAL

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
34567

784755

SUMNER MFG LLC

WITHOUT THE WRITTEN 

1

NAME

DO NOT SCALE DRAWING

DRAWING IS THE SOLE 

8

D

Q.A.

8

C

MFG APPR.

TITLE:

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784765 CARRAGE ASSEMBLY                   
(NOT INCLUDED) 1

2 784692 MAST BRAKE ASSEMBLY 1
3 771350 SCREW, SHOULDER 1/2 X 1/2 1

4 779900 SCREW, ADJUSTING (OHIO ES2112) 
EYE BOLT 1

5 772350 NUT, INSERT JAM 3/8 - 16 1
6 772076 NUT, INSERT LOCK 1/4-20 1
7 783530 BRAKE SPRING 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 784765 CARRAGE ASSEMBLY                   
(NOT INCLUDED) 1

2 784692 MAST BRAKE ASSEMBLY 1
3 771350 SCREW, SHOULDER 1/2 X 1/2 1

4 779900 SCREW, ADJUSTING (OHIO ES2112) 
EYE BOLT 1

5 772350 NUT, INSERT JAM 3/8 - 16 1
6 772076 NUT, INSERT LOCK 1/4-20 1
7 783530 BRAKE SPRING 1

3

3

5 1

6

7

2

2

7

3

3
6

5

2400/EVENTER16
BRAKE KIT
PN: 784755

2411_Series2400Lift_diagrams.indd   92411_Series2400Lift_diagrams.indd   9 12/3/24   8:56 AM12/3/24   8:56 AM



FORK ASSEMBLY (784770)

2411_Series2400Lift_diagrams.indd   102411_Series2400Lift_diagrams.indd   10 12/3/24   8:56 AM12/3/24   8:56 AM



OUTRIGGER ASSEMBLY (783936)

2411_Series2400Lift_diagrams.indd   112411_Series2400Lift_diagrams.indd   11 12/3/24   8:56 AM12/3/24   8:56 AM



LEG LOCK ASSEMBLY (784820)

2411_Series2400Lift_diagrams.indd   122411_Series2400Lift_diagrams.indd   12 12/3/24   8:56 AM12/3/24   8:56 AM



TOP HANDLE ASSEMBLY (784282)

2411_Series2400Lift_diagrams.indd   132411_Series2400Lift_diagrams.indd   13 12/3/24   8:56 AM12/3/24   8:56 AM



TRAY ASSEMBLY (784320)

2411_Series2400Lift_diagrams.indd   142411_Series2400Lift_diagrams.indd   14 12/3/24   8:56 AM12/3/24   8:56 AM



SPREADER PLATE ASSEMBLY (784784)

2411_Series2400Lift_diagrams.indd   152411_Series2400Lift_diagrams.indd   15 12/3/24   8:56 AM12/3/24   8:56 AM



WINCH ASSEMBLY (784785)

7XXXX

7XXXX

X
6 2

SHEET 1 OF 1

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

DIMENSIONS ARE IN INCHES.

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

NOTES/COMMENTS:

D

11

.005

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC 2400 WINCH ASSEMBLY EXPLODED VIEW

DO NOT SCALE DRAWING

MATERIAL

DNU

AS NOTED

LIFT

FINISH

12.869 LBS.
DNU

DNU
DNU

DNUDNU

10

DNUDNUDNU

MATERIAL CODE
DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

WINCH ASSEMBLY, 2400 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784785 WINCH ASSEMBLY NEW, 2400 LIFT W/O 

HANDLE 1

2 2400 WINCH HOUSING NOT FOR SALE 1

3 785958 WINCH HOUSING BEARINGS, 2400 LIFT 1

4 785960 WINCH DRUM W/SHAFT, 2400 LIFT 1

5 785962 WINCH COVER, 2400 LIFT 1

6 783757 WINCH HANDLE 2

7 784841 WINCH REBUILD KIT, 2400 SERIES 1

8 785968 CABLE KEEPER KIT, 2400 LIFT 1

1

6

2

4

5

6

7

8

3

7XXXX

7XXXX

X
6 2

SHEET 1 OF 1

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

DIMENSIONS ARE IN INCHES.

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

NOTES/COMMENTS:

D

11

.005

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC 2400 WINCH ASSEMBLY EXPLODED VIEW

DO NOT SCALE DRAWING

MATERIAL

DNU

AS NOTED

LIFT

FINISH

12.869 LBS.
DNU

DNU
DNU

DNUDNU

10

DNUDNUDNU

MATERIAL CODE
DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

WINCH ASSEMBLY, 2400 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784785 WINCH ASSEMBLY NEW, 2400 LIFT W/O 

HANDLE 1

2 2400 WINCH HOUSING NOT FOR SALE 1

3 785958 WINCH HOUSING BEARINGS, 2400 LIFT 1

4 785960 WINCH DRUM W/SHAFT, 2400 LIFT 1

5 785962 WINCH COVER, 2400 LIFT 1

6 783757 WINCH HANDLE 2

7 784841 WINCH REBUILD KIT, 2400 SERIES 1

8 785968 CABLE KEEPER KIT, 2400 LIFT 1

1

6

2

4

5

6

7

8

3

7XXXX

7XXXX

X
6 2

SHEET 1 OF 1

D

C

B

A
A

B

113 9 511 4812

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

REV

DIMENSIONS ARE IN INCHES.

7

MFG LLC IS PROHIBITED.

THE INFORMATION 

13

SCALE: 

12

NOTES/COMMENTS:

D

11

.005

C

10

3

PROPRIETARY AND CONFIDENTIAL

INTERPRET GEOMETRIC 2400 WINCH ASSEMBLY EXPLODED VIEW

DO NOT SCALE DRAWING

MATERIAL

DNU

AS NOTED

LIFT

FINISH

12.869 LBS.
DNU

DNU
DNU

DNUDNU

10

DNUDNUDNU

MATERIAL CODE
DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 19

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

WINCH ASSEMBLY, 2400 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 784785 WINCH ASSEMBLY NEW, 2400 LIFT W/O 

HANDLE 1

2 2400 WINCH HOUSING NOT FOR SALE 1

3 785958 WINCH HOUSING BEARINGS, 2400 LIFT 1

4 785960 WINCH DRUM W/SHAFT, 2400 LIFT 1

5 785962 WINCH COVER, 2400 LIFT 1

6 783757 WINCH HANDLE 2

7 784841 WINCH REBUILD KIT, 2400 SERIES 1

8 785968 CABLE KEEPER KIT, 2400 LIFT 1

1

6

2

4

5

6

7

8

3

785951

2411_Series2400Lift_diagrams.indd   162411_Series2400Lift_diagrams.indd   16 12/3/24   8:56 AM12/3/24   8:56 AM



MAST HOLD DOWN ASSEMBLY (784827)

2411_Series2400Lift_diagrams.indd   172411_Series2400Lift_diagrams.indd   17 12/3/24   8:56 AM12/3/24   8:56 AM



SERIES 2400 LIFT LABEL KIT (778420)

Item Part No. Description Qty

1 778450  LABEL, LABEL SUMNER 2200 LIFT 2

2 778457  LABEL, "DO NOT STAND UNDER LOAD" 2

3 778339  LABEL, CARRIAGE LATCH WARNING 1

4 778347  LABEL, NO RIDERS WARNING 1

5 778906  LABEL, OP MANUAL - LIFT, READ B4 1

6 778458  LABEL, LARGE WARNING 2200 LIFT 1

7 778445  LABEL, MODEL 2412 2

7 778475  LABEL, MODEL 2416 2

8 LABEL SERIAL # 2412
(NOT AVAILABLE)

1

9 778461  LABEL, MAST HOLD DOWN BAR TYPE 1

10 778346  LABEL, WINCH RAISE/LOWER 1

2411_Series2400Lift_diagrams.indd   182411_Series2400Lift_diagrams.indd   18 12/3/24   8:56 AM12/3/24   8:56 AM


